
STANDARD CONSULTANT AGREEMENT 
 (For Capital Consultant Contracts) 

Terms and Conditions Template  
 Rev. C [5/11/2020-6/30/2021]

 
Water Treatment Plant Implementation Project CAS File No. 5144 
Standard Consultant Agreement-Capital 
Ver.: 8/2/21 

Page 1 of 96 

This agreement (Agreement) is effective once fully executed (Effective Date), by and between 
SANTA CLARA VALLEY WATER DISTRICT (Valley Water), and CAROLLO ENGINEERS,INC. 
a Delaware corporation (Consultant), individually the Party or collectively the Parties.  

WHEREAS, Valley Water desires certain services hereinafter described, and Consultant affirms 
it has the requisite experience and expertise, and desires to provide such services. 
[...]
Coverages above.  Consultant agrees to advise its broker/agent/insurer and agrees to 
provide evidence (either through the Certificate of Insurance, endorsement or language in 
the insurance contract) that subrogation has been waived by its insurer. 
 

10. Non-compliance:  The District reserves the right to withhold payments to the Consultant in 
the event of material noncompliance with the insurance requirements outlined above. 
 

 

(REMAINDER OF PAGE INTENTIONALLY LEFT BLANK)  

Attachment 1 
Page 35 of 96



STANDARD CONSULTANT AGREEMENT 
APPENDIX FOUR 

INSURANCE REQUIREMENTS 

Water Treatment Plant Implementation Project CAS File No. 5144 
Standard Consultant Agreement-Capital   
 Ver. 8/2/21    

Page 36 of 96 

CHECK LIST OF DOCUMENTS NEEDED   
 

General Liability: A. Limits ($2,000,000)  

B. Additional Insured (Endorsement)   

C. Waiver of Subrogation (COI, 
Endorsement or policy language)   

D. Primacy (COI, Endorsement or policy 
language)   

E. Cancellation Endorsement   
    

Auto Liability: A. Limits ($2,000,000)   
B. Additional Insured (Endorsement)   

C. Waiver of Subrogation (COI, 
Endorsement or policy language)   

D. Primacy (COI, Endorsement or policy 
language)   

E. Cancellation Endorsement   

     
Umbrella: A. Limits ($)   

B. Primacy (Endorsement or policy 
language)   

    
Workers Comp: A. Limits ($1,000,000)   

B. Waiver of Subrogation (Endorsement or 
policy language)   

C. Cancellation Endorsement   
 

Professional Liability: A. Limits ($5,000,000)   
 B. Cancellation Endorsement  

Appendix Four Consultants rev. 4.16.21  

 

(REMAINDER OF PAGE INTENTIONALLY LEFT BLANK)

Attachment 1 
Page 36 of 96



SCHEDULE PM  
SCOPE OF SERVICES 

Water Treatment Plant Implementation Project CAS File No. 5144 
Standard Consultant Agreement-Capital   
 Ver. 8/2/21    

Page 37 of 96 

1. Representatives 

A. Valley Water’s representatives are as listed below.  Unless otherwise provided in this 
Agreement, all correspondence to Valley Water must be addressed to Valley Water 
Project Manager (VWPM). 

Barton Ching (VWPM) 
Senior Engineer 
Treated Water Division 
Santa Clara Valley Water District 
5750 Almaden Expressway 
San Jose, CA  95118-3638 
 
Phone:  408-630-3079 
Email: BChing@valleywater.org 
 
Nancy Pan (Valley Water Unit Manager) 
Capital Engineering Manager 
Treated Water Division 
Santa Clara Valley Water District 
5750 Almaden Expressway 
San Jose, CA  95118-3638 
 
Phone:  408-630-2028 
Email:  NPan@valleywater.org 
 
Bhavani Yerrapotu (Division Deputy Operating Officer) 
Treated Water Division 
Santa Clara Valley Water District 
5750 Almaden Expressway 
San Jose, CA  95118-3638 
 
Phone:  408-630-2735 
Email:  BYerrapotu@valleywater.org 

B. The Consultant’s Project Manager is as listed below.  All Valley Water questions pertaining 
to this Agreement shall be referred to the Consultant’s Project Manager.  

Chris Cleveland (Consultant Project Manager or CPM) 
Senior Vice President 
2880 Gateway Oaks Drive, Suite 300 
Sacramento, CA 95833 
 
Phone:  916-207-4359 
Email:  ccleveland@carollo.com  

  

Attachment 1 
Page 37 of 96

mailto:BChing@valleywater.org
mailto:NPan@valleywater.org
mailto:BYerrapotu@valleywater.org
mailto:ccleveland@carollo.com


SCHEDULE PM  
SCOPE OF SERVICES 

Water Treatment Plant Implementation Project CAS File No. 5144 
Standard Consultant Agreement-Capital   
 Ver. 8/2/21    

Page 38 of 96 

 
C. The Consultant’s Principal Officer for this Agreement is as listed below. As per the 

Agreement, Section Twelve, Miscellaneous Provisions, subsection 18. Notices, all notices 
pertaining to this Agreement must be submitted to the Consultant’s Principal Officer. 

 
Chris Cleveland (Consultant Principal Officer) 
Senior Vice President 
2880 Gateway Oaks Drive, Suite 300 
Sacramento, CA 95833 
 
Phone:  916-207-4359 
Email:  ccleveland@carollo.com  

2. About Valley Water 

Valley Water manages an integrated water resources system that includes the supply of clean 
safe water, flood protection and stewardship of streams on behalf of Santa Clara County’s 1.8 
million residents and businesses. Valley Water effectively manages ten dams and surface water 
reservoirs, three potable water treatments plants, an advanced water purification center, a state-
of-the-art water quality laboratory, nearly 400 acres of groundwater recharge ponds and more 
than 275 miles of streams. 

3. Scope of Services  

A. This Schedule PM, Scope of Services describes the professional planning and conceptual 
design services to be performed by Consultant for Valley Water’s Water Treatment Plant 
Implementation Project (Project). 

B. Consultant shall be responsible for the services authorized to be performed under the 
scope of services, and shall perform the services comprising each task, except where it is 
expressly stated that such services will be performed by others.  

5. Project Objectives  

The Water Treatment Plant (WTP) Implementation Project will develop a comprehensive 
implementation plan that coordinates regulatory-driven changes with aging infrastructure needs 
and other operational improvements for WTPs as well as integrates with the recently completed 
Water Supply Master Plan (WSMP). 

The main objectives of the project are as follows: 

A. Define project goals and objectives including but not limited to capacity, water quality, and 
reliability goals that align with Valley Water’s WSMP.  

B. Determine improvements needed for each WTP to meet the defined goals and objectives 
over a 30-year period through the following evaluations: 
1. Identify improvements needed to meet future capacity, water quality, reliability and 

other goals. 
2. Develop a 30-year renewal and replacement (R/R) plan. 

C. Integrate the recommended WTP improvements with other Valley Water infrastructure 
planning projects improvements. 

Attachment 1 
Page 38 of 96

mailto:ccleveland@carollo.com


SCHEDULE PM  
SCOPE OF SERVICES 

Water Treatment Plant Implementation Project CAS File No. 5144 
Standard Consultant Agreement-Capital   
 Ver. 8/2/21    

Page 39 of 96 

D. Synthesize improvements into projects which may provide varying levels of service at 
different costs, perform alternative analysis, select preferred projects, and prepare 
planning study report. 

 
E. Develop an implementation plan, including scope, budget, and coordinated schedule, for 

the preferred projects (capital, operations and maintenance). 
F. Prepare a report summarizing all work completed and present the recommended 30-year 

Capital Improvement Program for Valley Water’s WTPs. 
G. Prepare a Programmatic Environmental Impact Report (PEIR) for the project. 
H. As a supplemental service, perform program management services beyond the initial 

implementation plan development to help oversee the implementation of the WTP projects 
approved by the Valley Water Board. 

6. Project Background 

Valley Water owns and operates three WTPs that provide potable water supply to Santa Clara 
County. Rinconada Water Treatment Plant (RWTP) is the sole provider of the west side treated 
water distribution system. Santa Teresa Water Treatment Plant (STWTP) and Penitencia Water 
Treatment Plant (PWTP) are both located on the east side of the treated water distribution system 
and can serve as a back-up supply for each other. Source water for the WTPs comes from various 
sources including the State Water Project (SWP) water via the South Bay Aqueduct, the Central 
Valley Project water via the San Luis Reservoir, and local Calero and Anderson reservoirs. 
Potable water produced at the plants augments local groundwater sources for Santa Clara 
County, which Valley Water maintains through its managed recharge program. Valley Water also 
owns an advanced water purification center that treats secondary treated wastewater using 
advanced treatment technologies to produce ultra-pure recycled water. In addition, Valley Water 
maintains two ancillary systems that supply backup potable water. The San Francisco Public 
Utilities Commission (SFPUC) – Valley Water Intertie Pipeline and Pump Station Facility (Intertie 
Facility) provides emergency potable water supply backup to the east distribution system should 
STWTP or PWTP be out of service. The Campbell Well Field (CWF) is a groundwater well system 
owned and operated by the Valley Water, constructed under a joint development agreement with 
the City of Campbell. The primary purpose of the CWF is to provide drinking water during 
emergencies, supply shortages or during planned and unplanned RWTP outages. 

RWTP was constructed in 1967 and is a conventional water treatment plant that is currently 
undergoing a Reliability Improvement Project. The reliability improvement project will be 
constructed in six phases. Phase 2 construction has been completed in 2020 and Phases 3 to 6 
are yet to be constructed under a separate construction project.  The production capacity of RWTP 
remains at 80 million gallons per day (mgd) after the completion of Phase 2 and will be 100 mgd 
upon final completion of Phases 3 to 6. The new treatment facilities constructed as part of Phase 
2 include a raw water flow control and metering facility, two ozone contactor structures (flow 
through only; no ozone application), a flash mix facility, four flocculation and sedimentation basins 
and a washwater recovery facility. In addition to the new Phase 2 facilities, the RWTP currently 
has six dual-media filters, two clearwells with a total capacity of 1.67 million gallon (MG), a treated 
water pump station with four booster pumps that lift treated water to a 15 MG treated water 
reservoir and a residuals handling facility that includes gravity thickeners and centrifuges for 
sludge handling and disposal. The Phase 3 to 6 facilities haven’t been constructed yet and may 
include ozone generation building, liquid oxygen (LOX) facility, filters, chlorine contact basin and 
fluoridation and sodium hypochlorite facilities. 
 

Attachment 1 
Page 39 of 96



SCHEDULE PM  
SCOPE OF SERVICES 

Water Treatment Plant Implementation Project CAS File No. 5144 
Standard Consultant Agreement-Capital   
 Ver. 8/2/21    

Page 40 of 96 

STWTP was constructed in 1989 and is a conventional water treatment plant with a design 
capacity of 100 mgd. The treatment processes at STWTP include pre-oxidation, clarification, 
intermediate ozonation for primary disinfection, filtration, fluoridation, free 
chlorination/chloramination as backup disinfection, and chloramination as secondary disinfection. 
The plant is equipped with four flocculation basins, four sedimentation basins, two ozone 
contactors, twelve dual-media filters, one 10 MG clearwell, two washwater clarification basins and 
sixteen off-site sludge drying beds. 
 
PWTP was constructed in 1974 and is a conventional water treatment plant with a design capacity 
of 40 mgd. The treatment processes at PWTP include pre-oxidation, clarification, intermediate 
ozonation for primary disinfection, filtration, fluoridation, free chlorination for backup disinfection, 
and chloramination as secondary disinfection. The plant is equipped with three flocculation 
basins, three sedimentation basins, two ozone contactors, six dual-media filters, a 3 MG flow-
through clearwell, and a belt-press facility for sludge handling and disposal.  

The Silicon Valley Advanced Water Purification Center (SVAWPC) was constructed in 2014 and 
has an initial design capacity of 8 mgd with future expansion capability to 9 mgd. The treatment 
processes at the SVAWPC include microfiltration (MF), reverse osmosis (RO), and ultraviolet 
(UV) disinfection. The plant is equipped with eight MF membrane units, three RO membrane units, 
and twelve UV disinfection reactors. Water treated at the SVAWPC is blended with tertiary effluent 
from the San Jose/Santa Clara Regional Wastewater Facility to reduce the total dissolved solids 
concentrations and improve the overall quality of the recycled water delivered by the South Bay 
Water Recycling. 

Intertie Facility enables SFPUC and Valley Water to share water resources during planned 
maintenance or an emergency. The Intertie pumps are capable of transferring up to 40 mgd of 
water in either direction. The Intertie Facility consists of pumps, flow meter, phosphoric acid 
chemical storage and feed system, generator system for emergency power and water quality 
monitoring equipment. 

CWF consists of three wells with a maximum design capacity of 4.2 mgd of drinking water to the 
City of Campbell through the Campbell turnout on the West Pipeline. When system demands 
require that the facility be operated continuously, two wells will be operated concurrently with a 
combined maximum rate of 3 mgd and the third well will remain as standby. Each well is equipped 
with a pump and motor as well as a backflow prevention valve, air relief valve, pump-to-waste 
line, flow meter, sample tap and gate valves. A manifold is provided to combine the flow from the 
three wells before the turnout. Chemical injection followed by a static mixer is provided before the 
manifold for chlorination. 

The infrastructure needs for the WTPs have been developed over the years through a number of 
planning documents focused on specific process areas and not through an integrated master 
implementation plan. There is a need to develop a comprehensive implementation plan that 
coordinates regulatory-driven changes with aging infrastructure needs and other operational 
improvements for the WTPs as well as integrates with the recently completed WSMP. 

The WTP Implementation Project was adopted as part of Valley Water’s Fiscal Year (FY) 2021-
25 five-year Capital Improvement Program (CIP). The Project will develop a 30-year Capital 
Improvement Program with an implementation plan along with a PEIR for Valley Water Board’s 
consideration. 

7. Assumptions and Requirements 

Attachment 1 
Page 40 of 96



SCHEDULE PM  
SCOPE OF SERVICES 

Water Treatment Plant Implementation Project CAS File No. 5144 
Standard Consultant Agreement-Capital   
 Ver. 8/2/21    

Page 41 of 96 

 A. General Assumptions and Requirements 

1) Manage Scope of services. Consultant shall manage the Scope of Services such 
that the work is completed within the Not-to-Exceed Fees limit and in accordance with 
the Project schedule and ensure that all services and deliverables meet Valley Water 
Project objectives and requirements. 

2) Deliverable Format. Consultant shall submit deliverables in both electronic and 
hardcopy format, if requested. Deliverables shall be submitted in PDF and native 
(editable) format, including Word documents, Excel spreadsheets, PowerPoint files, 
AutoCAD files, etc. The hard copy deliverables shall be printed in professional quality 
presentation and submitted in 5 (five) copies, if requested. Valley Water may require 
original copies of signed documents and/or scanned (Adobe PDF) versions. 

3) Review of Deliverables. Valley Water will review and comment on all Project 
deliverables and forward to the Consultant for revision and preparation of final 
versions. As determined by Valley Water, some of the deliverables may also be subject 
to review and comment from regulatory agencies and stakeholders following Valley 
Water review process. For each deliverable, Valley Water will collect comments from 
all Valley Water stakeholders and provide a single set of consolidated comments to 
the Consultant. The comments provided by Valley Water staff during the workshops 
will be documented by the Consultant as meeting minutes and will be included in the 
next revision of the documents. 

4) Valley Water Quality Environmental Management System. Valley Water maintains 
a Quality Environmental Management System (QEMS) which has procedures, 
guidelines and work instructions for the performance of various Valley Water work. If 
requested, the Consultant will perform some of the Agreement tasks and/or sub-tasks 
in accordance with the QEMS framework. In such situations, Valley Water Project 